
TOWN OF RIVER BEND 
REQUEST FOR QUALIFICATIONS FOR 

ENGINEERING SERVICES 
 

Posted October 10, 2022  
  
The Town of River Bend has received a grant from the North Carolina Division of Water 
Infrastructure (DWI) in the amount of $9,108,500 for the construction of Wastewater Treatment 
Plant (WWTP) Enhancements. The town operates a WWTP with a permit to discharge 330,000 
gallons per day into the Trent River and has two treatment units. The WWTP is approximately 
50 years old. The project will consist of rehabilitation of both treatment units, installation of 
tertiary denitrification filters, aerobic digester, yard piping, electrical systems, instrumentation 
and controls, preliminary pretreatment unit, site work and other related activities. The Town of 
River Bend Town is soliciting Request For Proposals (RFQ) for engineering services for the 
project. 
 
This project is being funded through the State of North Carolina with American Rescue Plan Act         
(ARPA) funding and must meet applicable state and federal laws. The first milestone is the 
submission of an engineering report, which must be submitted to the funding agency by January 
6, 2023 and in accordance with DWI requirements. This is a time sensitive project and it must be 
completed by December 31, 2026.      
 
Scope of Services: 
 
Engineering services shall include, but are not limited to, standard tasks necessary for the 
completion of the project in conformance with all applicable funding agency guidelines. These 
tasks will include, but are not limited to:    
 

1.  Environment Review Compliance and Release of Funds and other Funding Conditions  
2.  Engineering Report Preparation and Environmental Document Preparation  
3.  Engineering Design   
4.  Any Required WWTP Permitting Revisions     
5.  Construction Administration  
6.  Record Drawing Preparation   
7.  Administration of Wetlands Mitigation Activities    
8.  Field Surveying  
9.  Completion of Bid Documents including specifications and Design Drawings  
10.  Bidding and Recommendation of Award   
11.  Completion of all required reports and documentation  
12.  Preparation of Financial Reimbursements Forms and Pay Requests  
13.  Construction Observation and Administration  
14. Construction Closeout  
15.  Serve as liaison between town and contractor for initial step in any dispute resolution    
  

 
 



Proposal Submission: 

This RFQ is intended to provide consultants with an opportunity to demonstrate their ability to 
perform the required tasks. The content of the response should respond to the information 
presented in this RFQ. The town will accept electronic submissions. Responses shall not exceed 
20 (single spaced, one sided) pages and must contain the following information:  

1. Cover
2. Cover Letter
3. Table of Contents
4. Background Information about the firm including the consultant or firm’s legal name,

address, email, and telephone number and the principal(s) of the firm
5. A description of the background, experience, and qualifications of the project team

including identification of the project manager, project engineer, and other key team
members

6. Similar projects completed by the firm
7. Other grant funded utility projects completed by the firm
8. Any previous work with the Town of River Bend
9. References (minimum of 5)
10. Resumes of key team members
11. Availability of the firm to begin work and proposed project schedule

Proposal Evaluation Criteria: 

Proposals will be evaluated by members of town’s management staff. Proposals will be 
considered on an equal competitive basis. The following criteria will be used in the evaluation 
process:  

MAX Points     
1. General qualifications, competence and reputation of firm

or individual consultant...................................................................       15     
2.   Familiarity with federal and state regulations   ...............................       15    
3.   Previous experience with similar projects  .....................................       15   
4.   Qualifications of key members .......................................................       15    
5.   Proposed project schedule ..............................................................       15       
6.   Previous experience with grant funded projects .............................       15   
7. Previous experience with the Town of River Bend  .......................       10  

Supplemental Materials- Respondents may review the grant application and Letter of Intent to 
Fund, which includes a more detailed description of the proposed project including activities, 
proposed budget, schedule, and other pertinent information by visiting the town’s webpage at 
www.riverbendnc.org  and clicking on “Current Bid Opportunities.”    

https://www.riverbendnc.org/current-bid-opportunities


The response to RFQ should be submitted no later than October 28, 2022, at 3:00 p.m. to Town 
Manager, Delane Jackson, Town of River Bend, 45 Shoreline Dr., River Bend, NC 28562 or via 
email to manager@riverbendnc.org  Questions may be directed to Delane Jackson at 252-638-
3870 x 3.   
 
Upon completion of the review, the committee will make its recommendation to the Town 
Council for final consideration and approval. It is anticipated that Council approval will occur on 
November 10, 2022. The firm that has been recommend by the committee will be notified of 
their recommendation for award by November 2, 2002 and will be required to submit the 
proposed engineering services agreement to the Town Manager by 10 a.m. on November 8, 
2022.    
 
The Town of River Bend is an Equal Opportunity Employer and invites the submission of 
proposals from minority and women-owned firms.  

mailto:manager@riverbendnc.org




https://deq.nc.gov/about/divisions/water-infrastructure/i-have-funding/engineering-reportenvironmental-information-document
https://deq.nc.gov/about/divisions/water-infrastructure/i-have-funding/engineering-reportenvironmental-information-document


Mr. Delane Jackson, Town Manager 
August 24, 2022 
Page 3 of 3 

Upon receipt of your letter of intent to fund, please fill out the attached Federal ID & 
Unique Entity ID (UEI) form, attached and email it to Pam Whitley at pam.whitley@ncdenr.gov. 

We are offering a free permit assistance service to address any questions you have about 
potential pe1mitting requirements, pitfalls, fees, and timelines. If interested, please complete our 
online form at https :// deg .nc. gov /permits-rules/permit-assistance-and-guidance/permit­
assistance-reguest-form and a regional environmental coordinator will contact you. When 
applying for a permit; attach a copy ofthis letter to your permit application. We find this helpful 
to identify ARP A projects to get your permit to you faster to assist with meeting the federal 
expenditure deadline of December 31, 2026. 

If you have any questions, please contact Trupti Desai, PE, by phone at (919) 707-9166 
or by email at trupti.desai@ncdenr.gov. 

Sincerely, 

Jon Risgaard, Chief 
State Revolving Fund Section 

https://deq.nc.gov/permits-rules/permit-assistance-and-guidance/permit-assistance-request-form
mailto: pam.whitley@ncdenr.gov


) 

Category 1 - Project Purpose 

Clean Water State Revolving Fund 

Priority Rating System Narrative 

Town of River Bend 

WWTP Enhancements 

1.C - Project will rehabilitate or replace infrastructure

The Town of River Bend's Wastewater Treatment Plant was originally constructed as a 35,000 

gpd plant in 1978. It was expanded in 1982, 1985 and 1988 to increase treatment capacity. The 

facility is currently permitted for 0.33 MGD under NPDES Permit Number NC NC0030406. The 

facility was designed to treat raw wastewater to secondary levels, and includes static screen, 

grit settling tank, 35,000 gallon surge tank and two concentric ring, activated sludge treatment 

units. Chlorination and dechlorination feed systems are provided. The biological treatment 

units are field erected steel-walled tanks on reinforced concrete foundations. Treatment Unit 

#1 is the older of the two trains is approximately half the size as Treatment Unit #2. Each 

treatment unit includes peripheral tanks for aeration, chlorine contact and aerobic digestion 

located around a central clarifier. Secondary treatment standards are achieved primarily as a 

function of BOD oxidation, assimilation and nitrification to reduce ammonia nitrogen (NH 3-N), 

and settling/wasting of TSS to meet the current NP DES discharge limit. Centrifugal blowers, air 

piping and coarse bubble diffusers provide oxygen and mixing to the aeration tanks, digesters 

and surge tank. Chlorination is accomplished via liquid sodium hypochlorite feed while 

dechlorination is accomplished via injection of liquid sodium bisulfite at the gravity outfall line. 

Setttled sludge is returned from each secondary clarifier to its respective aeration basin via air 

lifts. In addition, sludge is wasted to each of the integral aerated digesters where it is 

subsequently pumped to an in-ground rectangular steel tank for further digesting, thickening 

and lime stabilization. Lewis Farms & Liquid Waste, Inc. of Currie, NC provides contract hauling 

and disposal of the stabilized sludge to Class B permitted disposal sites. 

The proposed project includes treatment modifications and enhancements, but does not 

increase the treatment capacity. The modifications and enhancements are intended to provide 

improved effluent quality, as well as increased service life. Where economically viable and 

justifiable, based on economy of scale, the design for some treatment units was based on a 

future capacity of 0.685 MGD average daily flow, in order to minimize redundant expenditures 

in the future. 

The existing treatment facility is a suspended growth, complete-mix, single-stage nitrification, 

activated sludge plant capable of routinely meeting the secondary effluent limits contained in 

the current NPDES discharge permit. The proposed plant enhancements will produce a tertiary 

1 of 9 




















